() Husqvama

VITPILEN 701 2019 <2019><EU><F2603S4>
REAR BRAKE CONTROL
51166

Pos Part Number Description Additional Text Quantity
1* 21013050144C1 Footbrake lever cmpl. black 1.00
2 5830306005133 Brake lever step plate, black 1.00
3 0025060206S HH collar screw M6x20 TX30 1.00
4 0625006087 Grooved ball bearing 608 2RS C 2.00




5 61013069100 reservoir rear kpl 1.00
6 0019080306S COUNTER-SUNK SCREW ISA45 M8X30 1.00
7 58303061100 SPECIAL WASHER ALU 8X24 MM ELO 1.00
8 54513101044 MAIN BRAKE CYLINDER '89 1.00
9 07380601658 Oval head screw TX M6x16 A2-70 1.00
10 54603069000 SWIVEL HEAD M6 FOOT BRAKE LEV. 1.00
11 0934060003 Hex. nut DIN 934 M6 1.00
12 54603068000 PRESSURE ROD ALU 250 '90 1.00
13 0025060166 HH collar screw M6x16 TX30 2.00
14 21003039050 Heelguard right 1.00
15 69013099150 Screw, reservoir 1.00
16 0603100141 sealing ring DIN 7603 10x14x1 ONLY FOR LC4 2.00
ADVENTURE
17 54513150000 REPAIR KIT PISTON 13MM 1.00
18 58007017000 YDNAC-clamp 10101 (10.4MM) 300 TPI Erzbergrodeo 2.00
19 60011093045 RUBBER CABLE TIE 45MM 03 1.00
20 69013069001 HOSE FOR RESERVOIR 6X1,5 1X 60MM, 1X 195MM 1.00
21 62113020100 banjo bolt M10x1x19.5 1.00
22 21042001000 Bremsleitung hi. ABS/Bremszyl 1.00
24 44011076200 Cable tie 200/4.6mm black 1.00
25 61013052000 SPRING FOOT BRAKE LEVER 05 1.00
26 0025060206 HH collar screw M6x20 TX30 1.00
99 00062030000 Brake fluid DOT5.1 0,25L 1.00

* = New part




